
 
 



 
 

WASTEWATER EFFLUENT 

TREATMENT PROGRAM FOR 

UTILIZATION IN INDUSTRY AS 

POLISHED WATER AND COOLING 

WATER 

 

By     

Talha Naveed 

M. Zunair Tayyab 

Abdul Shakoor Sabir 

 

School of Chemical and Materials Engineering  

National University of Sciences and Technology 

2020 

 



 
 

 

WASTEWATER EFFLUENT 
TREATMENT PROGRAM FOR 

UTILIZATION IN INDUSTRY AS 
DEMIN WATER AND COOLING 

WATER 

 

By  

00000194435 Talha Naveed 

00000176097 Muhammad Zunair Tayyab 

00000184289 Abdul Shakoor Sabir 

 

 

 

 

 

School of Chemical and Materials Engineering (SCME) 

National University of Sciences and Technology (NUST) 

July, 2020 

 



4 
 

 

CERTIFICATE 

This is to certify that work in this thesis has been completed by Mr.Talha Naveed, 
[...]
application of this technology is wastewater context is for municipal treatment which 

is conventionally done by Activated Sludge Process (APS). Membrane Bioreactor is a 

relatively new technology with limited industrial applications due to extensive 

membrane fouling. However, it is known to give a much better quality effluent that any 

other process. [3] 

1.4.3 Ion Exchange  

The working principle of this technology is primarily based on the exchange of ions 

between two resins or solutions. In wastewater treatment, the feed stream is in 



 

5 
 

introduced to cation exchanger, which contains acidic resin. All the cations in the water 

are exchanged with hydrogen ions, making the water acidic. In the next step, the acidic 

stream is passed through anion exchange unit in which the added hydrogen ions are 

neutralized with hydroxide ions. Usually, cation-exchange resins are sulfuric acid or 

hydrochloric acid while sodium hydroxide is used as anion exchange resin. This 

technology can remove phosphates, nitrates, and organic matter. [4] 

1.4.4 Lime Softening  

This is a commonly used technique to remove the hardness of water by precipitating 

out magnesium and calcium salts as calcium carbonate and magnesium hydroxide. 

Depending on the alkalinity and total hardness of the feed, lime or excess lime and soda 

ash are added to the water. Calcium and magnesium ions react with the slack lime and 

form insoluble salts which are removed as lime sludge. The process takes place at pH 

as high as 10.8, so the soft water produced needs to be carbonated to lower the pH. 

Also, the treated water may contain unremoved precipitates and non-carbonate calcium 

hardness.  

1.4.5 Comparison of Technologies and Preferred Choice  

 Reverse Osmosis Membrane 
Bioreactor 

Ion Exchange Lime 
Softening 

Impurities 
Removed  

Total dissolved 
solids including 
cations and 
anions 

Organic and 
inorganic waste 
including 
suspended 
solids 

Dissolved 
ionic solids – 
both cations 
and anions 

Calcium 
carbonates and 
magnesium 
hardness  

Waste 
Produced  

Reject water 
which is 20% to 
50% of the feed, 
concentrated salt 
solution 

Highly toxic 
halogenated by-
products, 
especially due 
to chemical 
cleaning of the 
membrane [5] 

Exhausted 
resins of 
cations and 
anions which 
can be 
recovered 

Lime sludge 
containing 
calcium 
carbonate, 
magnesium 
hydroxide, and 
lime 

Table 4 Comparison of the water softening techniques 

 

Given the quality of effluent and the desired output, it is evident that a rigorous water 

softening system is necessary. For that, a combination of RO and lime softening, along 

with the essential pre-treatment equipment will be preferred. From the comparison 



 

6 
 

above, it is clear that Membrane Bioreactor is more appropriate for replacing the 

activated sludge treatment instead of effluent treatment. The resulting effluent quality 

may improve, but that would necessarily require to make the existing process obsolete, 

which is working well for the industry. As for ion exchange, the cost of resins and 

handling of harmful chemicals may cause serious HSE concerns – which is not the case 

with RO unit.  

However, the two significant challenges of RO unit must also be considered, which are 

as follows: 

1. The life of the membrane is limited, and the performance is likely to decline 

along with time due to fouling and concentration polarization. Therefore, 

membranes in RO must be replaced periodically to ensure reasonable efficiency 

of the system.  

2. RO unit rejects 25% to 50% of feed, which is highly concentrated solution of 

dissolved salts. Such effluent cannot be discharged to the environment either 

due to strict regulations of governing bodies.  

To address these issues,we will install lime softening equipment before the RO unit. 

Therefore, the feed of RO will have significantly lower TDS, hence better equipment 

life. Moreover, doing so would ensure that the permeate of membrane is suitable for 

boiler.  

Secondly, the reject of RO will be treated using appropriate water softening 

technologies and then used as a make-up for cooling tower CT-I which is designed for 

12 m3/h.  

1.5 Key Objectives 

1. To study in detail the composition of effluent water stream and evaluate the potential 

treatment options available to utilize it for on-site utilities and operations.  

2. To design a complete wastewater effluent treatment unit for achieving the desired 

quality of water essential for utilization on the site of Engro Polymers and Chemicals 

Ltd.  

3. To conduct economic analysis and HAZOP study of the proposed design for 

evaluating the safety, environmental and economic concerns of this project.  



 

7 
 

CHAPTER 2 

LITERATURE REVIEW 

2.1 The Concept of MLD and ZLD  

The underlying principle of this project is the recovery of wastewater effluent which is 

otherwise disposed off into the environment. The two important concepts about effluent 

recovery are Minimum Liquid Discharge (MLD) and Zero Liquid Discharge (ZLD).  

While there are many technologies available for water softening and cleaning, RO 

filtration is the most widely used now at the industrial scale for its ease of operation, 

safety, and cost-effectiveness. Both MLD and ZLD are membrane-based processes that 

incorporate innovative ways to treat the reject water of RO. The main idea of minimum 

liquid discharge is to use a two-staged or even three-staged RO filtration to recover up 

to 95% of the effluent as permeate. This high quality permeate then can be processed 

further to be used as boiler feed water.  

On the other hand, Zero Liquid Discharge goes a step further to recover even the 

remaining 5% effluent that exits as the reject of RO. The reject stream of RO unit is 

highly concentrated with dissolved solids. Therefore, it must undergo extensive 

softening treatment such as crystallization that that does not produce any hard water as 

a by-product. Such process require high amount of energy, and so the cost of recovering 

the last  5% effluent is at times even greater than the recovery of the initial 95%. For 

this economic reason, it is not implemented frequently in the industries, unless the 

problem of water scarcity is highly severe. [6] 

Building upon these two concepts of effluent recovery, a complete process is build to 

not only cater for the economic issues of ZLD but to also recover 100% effluent 

produced from wastewater unit.  

2.2 Process Selection for TDS 

There are various softening technologies available at the commercial scale, which 

include ion exchange, RO filtration, bio membrane reactor, lime softening and 

crystallization. The main objective of this process is to achieve polished water, also 

known as demin water, which as minimum amount of total dissolved solids. Given the 



 

8 
 

application of boiler feed water, such high quality water requires extensive treatment. 

Moreover, the volumetric flow rate in our process is also quite significant.  

A comparison of the available technologies show that ion exchange has some major 

hazards associated with it. Due to the use to chemicals in this process, the operation is 

relatively unsafe, and requires frequent replacement of the ionic resins [7]. Therefore, 

the cost and operation of this particular process would be quite high. As for the bio-

membrane reactor, it is usually used for treating water that is high contaminated with 

biological substances [8]. The quality of effluent from the wastewater treatment unit is 

not suitable to be processed in a bio membrane reactor. In the case of crystallization, it 

is a promising technology for building a process that follows the principle of ZLD. 

However, due to its high energy requirements, it would not be a feasible option to treat 

effluent as much as 220 m3/h.  

The remaining two choices of the processes are RO filtration and lime softening unit. 

While RO offers an easy operation with minimum safety and environmental hazards, it 

requires an extensive pre-treatment. This pre-treatment is essential to decrease the 

fouling and maintain the system efficiency for extended time. Given the high amount 

of TDS in the effluent stream, RO filtration can be combined with lime softening as a 

pre-treatment stage. Doing so would give a permeate that is polished water, and can be 

used as boiler feed.  

2.3 Choosing the Right RO Pre-treatment  

Having chosen RO as the primary technology for treating TDS, it is essential to install 

proper pre-treatment steps for effective operation of the membrane. The quality of 

effluent shows that suspended solids and organic content are the two main 

contaminations that must be treated. Moreover, the TDS level in effluent is quite high, 

and must be lowered for getting polished water as the permeate.  

Therefore, a multimedia filter is used to remove TSS, while an aeration tank is installed 

to lower the BOD of effluent. Other membrane processes such as microfiltration could 

also have been used instead of multimedia filter. However, the pressure requirements 

and maintenance costs of microfiltration are greater than that of multimedia filter.  

Finally, lime softening unit is installed for lowering the TDS value of the effluent. 

Soluble hardness is effectively removed, leaving behind insoluble hardness in the lime 

softening effluent. The non-soluble hardness is removed in the RO filtration.  



 

9 
 

2.4 Selection of Membrane Configuration  

The term “membrane configuration” refers to the arrangement in which a single 

membrane element is placed. This arrangement has a significant role in the active 

surface area available for filtration, and the floor space the entire unit takes. Below are 

the four different configurations that may be used [9]:  

1. Hollow Fibres: The membrane elements are attached to an epoxy block such that the 

fibrous membranes are hollow from inside. The fluid flows through the hollow section 

and is collected in the epoxy box as it moves forward.  

2. Spiral wound: This configuration is typically used for nano filtration and RO unit. A 

perforated tube is used to pass the feed, and the membrane elements are folded over 

this sheet. The permeate is collected from each vessel of spiral wound through tubes.  

3. Plate and Frame: The elements of membrane are stacked on each other. The fluid 

passes over the elements. The clean permeate is collected on the other side while the 

reject stream on the opposite side of the permeate.  

4. Tubular: Similar to hollow fibre, tubular configuration has the similar structure. The 

main difference lies in the diameter of each module.  

From these configurations, spiral wound is chosen because of its high surface area, high 

packing density, and suitability for RO applications.  

2.4.1 Selection of Membrane Material  

The table shows a list of various materials that can be used for membranes. The 

advantages and disadvantages of each material are listed for comparison.  

 

Table 5 List of various membrane materials & their pros and cons 



 

10 
 

 

The application in our process has a pH less than 10 for the RO feed. Therefore, PVDF 

is used for the RO unit.  

2.5. Treatment of RO Reject  

The reject stream of RO primarily contains a high level of dissolved solids. Instead of 

treating it extensively to achieve the quality of polished water, it can be softened to be 

used as a cooling tower make up. The requirements for a cooling tower makeup are not 

strict, given the chemical treatment used in cooling towers to address fouling, scaling 

and microbial activity.  

For this reason, a pellet reactor is used to soften the reject of RO. Pellet reactor is a 

relatively water softening technology that uses soda ash and NaOH to remove dissolved 

solids in water [10]. The dissolved solids are removed as small pellets that can be used 

for other applications. The basic working principle is of crystallization on a fluidized 

bed vessel. Most importantly, there is no sludge produced in a pellet reactor as in lime 

softening unit. Moreover, it is very well suited to treat low flow rates of water as is the 

case in this process.  

The softened water from pellet reactor is alkaline due to the action of sodium hydroxide. 

Such high pH is not suitable for cooling tower, as it increases the tendency of fouling 

and scaling. Therefore, the water from pellet reactor is sent to pH adjustment tank. 

Sulfuric acid is dosed in a measured quantity to lower the pH of water near to 7. After 

that, it is sent to cooling tower as make-up.  

The low level of TDS in this make-up water and almost negligible amount of organic 

substance and suspended solids make it an excellent resource for the cooling tower. The 

need for chemical treatment is also reduced, ultimately reducing the utility costs of the 

entire plant.  

 

 

 

 

 



 

11 
 

 

CHAPTER 3 

PROCESS DESCRIPTION 

 

Figure 2 Process Flow Diagram 



 

12 
 

3.1 Multimedia Filteration  

Multimedia filtration is used to filter the suspended solids mixed in the processing 

water. These small solid particles includes slit, grit, clay, algae and micro-organisms. 

Degree of filtration of MMF depends on the filter media and flow rate of the liquid.  

As opposite to the sand filtration (single stage filtration) multi-media filter is a pressure 

vessel and it is usually made of stainless steel. While the vessel contains three layers of 

different media, one of Anthracite, Sand and Garnet. The purpose of using these 

different layers is the difference in their filtration capabilities based on their densities. 

Also, the idea behind using different layers of the varying density is that during 

backwash the lightest media (Anthracite) should stratify at the top of the tower followed 

by sand which would settle in the middle while garnet being the heaviest material would 

settle at the bottom.  

Processing water is introduced from the top of the tank and passed through the multiple 

layers of the beds. Anthracite separate the coarse dirt particles or the large particles 

which makes a bed at the top of the tower during filtration. While the smaller size 

particles are separated in the following two layers with relatively smaller one or fine 

particles are separated by garnet bed and less fine particles by sand bed. A simple sand 

filter can filter the particles of size range of 25-50 microns while a multi-media filter 

can separate 10-25 microns size particles approximately. 

When the bed get saturated with the trapped particles and the turbidity of the effluent 

has increased from 10% or pressure drop has increased to 10 psi then the tower needs 

to be cleaned and for this purpose it requires backwash of the tower. During backwash, 

water is introduced from the bottom of the tower and it lifts the beds of the filter media. 

Due to the water pressure bed is lifted upward and trapped particles are get released 

from the top of the tower. The supporting gravel will not lift and helps to distribute the 

backwash evenly throughout the bed. Also, the backwash flow rate is always greater 

than the processing water inline flow rate. 

3.2 Aeration Tank 

Aerators are used in the water treatment to remove the trapped gases in the water, odor, 

hydrogen sulphide gas, VOC, or carbon dioxide gas, also it reduces the odor, BOD, and 

contaminants from the water. 



 

13 
 

Small droplets of air can be introduced to the water in a close contact. These air bubbles 

will rise on the upper side of the tank as it will be injected from the bottom. Aeration 

will remove the dissolved gasses. For the removal of metals, oxygen will react to the 

metals in air and will oxidized the materials which are undesirable.  

In this project Aeration tank is used to remove biological oxygen demand. When 